CROWN I N

Date: 15/01/2019

Model: CT13551-110RSV

230V

67 66



CT13551-110RSV

Pos.No. Part No. Description Qty Remark
1 33873200101 Protection cover 1
2 34824600101  |Six countersunk head bolt \m10x25 1
3 32866800101 Pressure plate 1
4 34818500101 |Washen\g27.8x219.5x1 1
5 34819200101 Pan head screw\m4x14 4
6 34825800101 Dustproof cover 1
7 33873100101 Gear box cover 1
8 32032900101  |O-ring\@46.5x21.5 1
9 35400700501 |Ball bearing\6201.2rs 1
10 34403500101 Flat key 4x6x85 2
11 33280500101  |The output shaft 1
12 32875400101 |Steel sleeve 1
13 32875300101 Axle sleeve 1
14 33418900201 Bearing cover 1
15 34819100101 Pan head screw\m4x10 3
16 34400200101  |Key\(2.97-3)x3.7x10 1
17 33105000101 |Gear 1
18 34713700101  [Circlip for shaft\@10 1
19 35403300201 |Ball bearing\606.2rs 1
20 32890600101  |Shaft lock pin 1
21 32046700101  |O-ring\v3.5x21 1
22 32033000101  |Rubber pin 1
23 34728400501 |Tapping screw\st4x22f 4
24 35223800101  [Spindle lock spring 1
25 30372900101 Spindle lock button 1
26 33874100101  |Gear box 1
27 34713700101  |Circlip for shaft\a10 1
28 35401201901 |Ball bearing\6000.2rs 1
29 33547100101 [The bearing cover 1
30 34720200401  |Air-deflector ring 2

**31 23853900101  |Armature 1
32 37704700101 |Magnetic ring 1
33 35400202001 |Ball bearing\608.2z 1
34 32023600101  |Bearing bush 1
35 30344000101 |Baffle 1




36 34730000301 |Tapping screw\st4x70c 2
**37 23637000101 |Stator\230v 1
38 30343800101 Housing 1
**39 36212800601 |Carbon brush 2
40 34719000201 |Tapping screw\st3x10c 2
41 35235400101  |Spring 2
**42 36608800101 |Governor 1
43 36402900401  |Switch 1
**44 37400101301 |Capacitance 1
45 30228800301  |Switch button 1
46 30344100101  |Switch slide 1
47 33540700101  |Brush holder 1
51 30343900401 [Cover 1
52 34727900501 |Tapping screw\st4x14f 3
53 22402800101 |Cord clamp 1
54 32002300201 Cord sleeve 1
**55 37101001101  |Cable\230v 1
56 34840800101 Pan head screw\m5x14 2
57 33560300101  [Support board\q235 1
58 33560200101 Protective cover 1
59 30369700101  |Contact roller 1
60 34819600201 Pan head screw\m5x10 2
61 34719200201 Pan head screw\m4x10 4
62 30369600101 Dust-sucking interface 1
63 30369500101  |Coverplate\pp 1
64 34840800101 Pan head screw\m5x14 3
65 34722000201 [Crank bolt\m6x16 1
66 33560400101  |Adjustment board 1
67 34704800301 Flat washer\a6 1
68 30296600101  [Angular lock knob\m6 1
69 33408000201 |Spanner 1
70 30239700201  |Auxiliary handle 1
71 30372500101  |Transposition 1
72 34726600201 Socket head screw\m10 1
73 00096600101  |Gear box set 1 Including Pos.20.21.24-26
74 00096500101 |Armature set 1 Including Pos.31-33




